ElsiHOO

MODEL: M102C

USER
MANUAL




Thank you for choosing Sihoo. ShooZHEA TWfE. HUDHEDTENET,

We hope our products can enhance your comfort and AT ORBOBERORES ZA LEE, BRHNGES A TR
promote a healthy lifestyle. AW ZRETED L ZEO>TVET,

We take pride in offering a comprehensive three-year SihooD I NTDRGRITH LT, AEHE3FRDREEZ e L.
warranty for all Sihoo products, supported by BEXISDHRAZI - —EXTEERDEADHEZRILEL THY
round-the-clock customer service to guarantee your S

utmost satisfaction.
EFCOHDRELGIZEIE. ED2THEIEIC
Should you require any assistance, please do not hesitate to service@sihoooffice.com & THMLEHLELEELY,
contact us at
TAR Y -ERERRICRHT BT, BAZI—YR—F
IKBBVEDEWEKBICIE. TEXESETRAWIT5E8)
M ET,

service@sihooofffice.com

Kindly note: To expedite our services, kindly include your

order number when reaching out to our customer support.
EDTLALLBRENLET,

Sincerely,
SIHOO

SIHOO



SIHOO
ABOUT US

esll-loo

Sihoo is a renowned specialist in ergonomic furniture, dedicated to offering healthy and
comfortable ergonomic chairs. With a 12-year emphasis on technology and well-being,
Sihoo's mission is to enhance people's lives through innovative and ergonomic furniture
solutions. Presently, Sihoo's ergonomic chairs are available in over 100 countries and
have garnered acclaim among Fortune 500 companies, as well as in more than 10 million
households worldwide.

FR

b . V) fanannnl tg

ensez a R |:] I

donner ou recycler. . i
Association Magasin Décheterie

2 | BARQUETTE = =
tiire =< @

Séparez les éléments avant de trier https: /quefairedemesdechets.fr
CAUTION!! ACHTUNG! /' ®
Work on gas springs only Arbeiten an Gasfedern nur !
by trained specialist durch eingewiesenes

personnel. Fachpersonal.

CONTENTS

1.User Manual----------------mmmoommomooee s P01-P06
2.Benutzerhandbuch-------------oooooonoee PO7-P12
3.Manuel utilisateur--------------------o- P13-P18
4.Manuale utente ---------------oooooooooo P19-P24
5.Manual de usuario ----------------ooooooo P25-P30
6 MILERIAE - P31-P36
L1235 ) JA --mooe oo P37-P42



User Manual

Parts List

(Please refer to the actual size. Each type of screw and washer has one reserved as a spare.)

Backrest

Lumbar support kgnob

Wheels

Headrest decorative cover

Wrench

w@@@@

Key Description Part Qty Spare
A Base ﬁ% 1
B Chair leg tubes e 5
C Armrests &ﬁ @%) 1 pair
D Armrest fixing device 1 pair
E Armrest decorative cover @ @ 1 pair
F Seat cushion @ 1
G Gas lift 1
H Mechanism 1
(

Lumbar support "m 1

J Headrest @ 1
Headrest and backrest

K /armrest screws (M6X25) %ééééééééé % e !
L Armrest screws (M6X35) %g% %%% % 6 1
M Mechanism screws (M6X20) ggg g g 4 1
N Chair leg screws (M6X14) 10 1

Remarque: Avant l'installation, veuillez distinguer les vis par leur longueur pour faciliter l'assemblage.

01

02



7 & | Assembly Instructions nor
N 4 o

(Please refer to the actual size.) Video Guide

Decorative
cover

Chair leg
base

First, separate the base into two parts: the decorative cover and the chair leg base.

Insert the wheels into the chair legs, then snap the decorative cover onto the chair legs.
Finally, insert the gas lift into the middle hole of the base.

Use 4 M6X20 screws to install the mechanism and seat cushion.

03

Insert the lumbar support into the backrest slot hole and tighten the lumbar support knob
clockwise.

Use two M6x25 screws and the armrest fixing device to connect the armrest bracket and
the backrest connector. Finally, put on the armrest decorative cover. Ensure the armrest
bracket intersects with the convex curve of the backrest connector.

Use 4 M6X25 screws to connect the backrest and armrests. Use a wrench to tighten them
clockwise to 80% tightness.

Use 6 M6X35 screws to connect the seat cushion and armrests. Use a wrench to tighten
them clockwise while also tightening the screws connecting the backrest and armrest.

04



Align the assembled upper part of the chair with the gas lift and insert it.

Align the headrest with the holes on the upper part of the backrest, and use 2 M6X25
screws to install the headrest. Use a wrench to tighten them clockwise, and finally install
the headrest decorative cover.

80 Operation Instructions

(Please refer to the actual size.)

The headrest can be
adjusted up and down,
as well as forward

and backward.

The armrests can
slide forward and
backward, as well
as rotate left and
right.

The lumbar support
can be adjusted up
and down.

To control the tilt, push The rotating spring
or pull the right-side _ knob adjusts the
lifting rod of the base. -------------- iy reclining force.

The seat can rotate

Height adjustment: 360°

When sitting in the
chair, lift it to lower
the chair. When not
sitting in the chair,

lift it to raise the chair.

I

Safety Installation

1. Each chair is designed to support the weight of one person only.

2. Please use the chair on a flat, even surface.

3. Do not allow children under the age of 5 to sit on the chair without supervision.

4. Avoid sitting on the armrest to prevent potential accidents.

5. Do not stand on the chair, use it as a ladder, or step on it.

6. Please refrain from placing excessive weight on the chair or using it as a makeshift trolley.

7. Avoid using sharp or pointed objects that could damage the chair, and keep it away from
open flames or sources of heat.

8. For your safety, do not attempt to disassemble the gas lift mechanism.

05

06



Benutzerhandbuch

Stickliste

(Bitte beachten Sie die tatsachliche GréBe. Von jeder Art Schraube und Unterlegscheibe ist jeweils

eine als Ersatz vorgesehen.)

Rickenlehne

Knauf fir
Lendenwirbelstitze

Rollen

Zierabdeckung der
Kopfstitze

Schraubenschlissel

w@@@Q

Schlissel Beschreibung Teil Menge Ersatz
A Basis 6% 1
| —
B Stuhlbeinrohre == :
[ —
c Armlehnen &ﬁ @%} 1 Paar
(N
D Armlehnenbefestigung 1 Paar
E Armlehnen-Dekorabdeckung @ @ 1 Paar
F Sitzkissen @ !
G Gasdruckfeder 1
H Mechanismus 1
{ 1
Lendenwirbelstiitze =)
o
J Kopfstiitze (D 1
Schrauben fiir Kopfstitze,
K Rickenlehne und Armlehnen %ééééééééé % 10 1
(M6X25)
L Schrauben fiir Armlehnen %%% §§§ % 6 1
(M6X35)
M Schrauben flir Mechanismus 4
(M6X20) Egg g g 1
N Schrauben fiir Stuhlbeine 10 1

(M6X14)

Hinweis: Bitte sortieren Sie die Schrauben im Voraus und messen Sie ihre Langen, um die Montage zu erleichtern.

07

08



Schritt 5
/\}v Montageanleitung

Nach
I (Bitte beachten Sie die tatsachliche GroBe.) Videoanleitung suchen

U“E,]‘ — Zierabdeckung
* Flhren Sie die Lendenwirbelstiitze in das Rickenlehnen-Schlitzloch ein und ziehen Sie die
r%@ — Stuhluntergestell Lendenwirbelstiitzen-Knopf im Uhrzeigersinn fest.
Schritt 6
Zuerst trennen Sie die Basis in zwei Teile: die Dekorabdeckung und die StuhlfuBbasis.

ey

Verwenden Sie zwei M6x25 Schrauben und die Armlehnenbefestigung, um die Armlehnenhalterung und die
Ruckenlehnenverbindung zu verbinden. Setzen Sie abschlieBend die dekorative Abdeckung der Armlehne

auf. Stellen Sie sicher, dass die Armlehnenhalterung die konvexe Kurve der Riickenlehnenverbindung kreuzt.
Verwenden Sie 10 M6X14 Schrauben, um die funf StuhlfuBrohre mit der Basis zu verbinden.

Verwenden Sie 4 M6X25 Schrauben, um die Riickenlehne und die Armlehnen zu verbinden. Verwenden
Sie einen Schraubenschlissel, um sie im Uhrzeigersinn zu 80% Festigkeit anzuziehen.
Setzen Sie die Rader in die Stuhlbeine ein und driicken Sie dann die Dekorabdeckung auf
die Stuhlbeine. Fugen Sie schlieBlich den Gaslift in das mittlere Loch der Basis ein. Schritt 8
Schritt 4 o

AN

Verwenden Sie 6 M6X35 Schrauben, um das Sitzkissen und die Armlehnen zu verbinden. Verwenden
Verwenden Sie 4 M6X20 Schrauben, um den Mechanismus und das Sitzkissen zu installieren

Sie einen Schraubenschlissel, um sie im Uhrzeigersinn festzuziehen, wahrend Sie auch die Schrauben
anziehen, die die Rickenlehne und die Armlehnen verbinden.
09

10



Schritt 10

Richten Sie den montierten oberen Teil des Stuhls mit dem Gaslift aus und setzen Sie ihn ein.

5

Betriebsanleitung

(Bitte beachten Sie die tatsachliche GroBe.)

Richten Sie die Kopfstitze mit den Lochern auf dem oberen Teil der Ruckenlehne aus und verwenden Sie
2 M6X25 Schrauben, um die Kopfstiitze zu installieren. Ziehen Sie sie mit einem Schraubenschlissel im
Uhrzeigersinn fest und installieren Sie schlieBlich die dekorative Kopfstitzenabdeckung.

Die Kopfstutze kann nach
oben und unten sowie
vorne und hinten verstellt
werden.

Die Lordosenstltze
kann nach oben und
unten verstelltwerden.

Um die Neigung zu
kontrollieren, driicken
oder ziehen Sie den
rechten Aufzughebel an
der Basis.

Hohenverstellung:Wenn
Sie auf dem Stuhl sitzen,
heben Sie ihn an, um den
Stuhl abzusenken. Wenn

Sie nicht auf dem Stuhl  -----------

sitzen, heben Sie ihn an,
um den Stuhl zu erhéhen.

Die Armlehnen kdnnen
nach vorne und hinten
geschoben werden
sowie nach links und
rechts gedreht
werden.

Der drehbare
Federknopf stellt die
Ruckenlehnenkraft ein.

Der Sitz kann um 360°
gedreht werden.

I

11

Sicherheitsanweisungen

1. Jeder Stuhl ist nur fiir das Gewicht einer Person ausgelegt.

2. Bitte verwenden Sie den Stuhl auf einer flachen, ebenen Oberflache.

3. Erlauben Sie Kindern unter 5 Jahren nicht, ohne Aufsicht auf dem Stuhl zu sitzen.

4. Vermeiden Sie das Sitzen auf der Armlehne, um mégliche Unfélle zu verhindern.

5. Stehen Sie nicht auf dem Stuhl, verwenden Sie ihn nicht als Leiter oder Tritt.

6. Bitte verzichten Sie darauf, UbermaBiges Gewicht auf den Stuhl zu legen oder ihn als
improvisierten Transportwagen zu verwenden.

7. Verwenden Sie keine scharfen oder spitzen Gegenstande, die den Stuhl beschadigen kénnten,
und halten Sie ihn fern von offenen Flammen oder Hitzequellen.

8. Aus Sicherheitsgriinden versuchen Sie nicht, den Gasliftmechanismus zu demontieren.

12



Manuel de l'utilisateur

Liste des pieces

(Veuillez vous référer a la taille réelle. Chaque type de vis et de rondelle en a une de réservée

en tant que piéce de rechange.)

Dossier

Bouton de réglage
du support lombaire

Roulettes

Cache décoratif
pour appui-téte

Clé

||| lo8)e

chaise (M6X14)

Clé Description Piéce Qté De rechange
A Base % 1
Tubes des pieds de chai = 5
B ubes des pieds de chaise e
C Accoudoirs Aﬁ @ %) 1 paire
Dispositif de fixation 13 (3 :
D P 1 paire
d'accoudoir %P %ﬂ et
Housses décoratives ;
E 1
d'accoudoir @ @ paire
F Coussin de siége @ 1
G Vérin & gaz 1
H Mécanisme 1
Support lombaire JE 1
f
J Appui-téte l'ul 1
Vis pour appui-téte, dossier
K et accoudoirs (M6X25) §§§§§§§§§§ % 1Y 1
Vis pour accoudoirs
: e ARERR R |6 |
Vis pour mécanisme
M (M6X20) 1808 & & 1
N Vis pour pieds de 10 1

Note: Please sort the screws and measure their lengths beforehand for easier assembly.

13

14



'4

/\J- Instructions d'assemblage Guide de

(Veuillez vous référer a la taille réelle.) numérisation vidéo

—

Lﬂjﬂ] — Cache décoratif

— Base de la chaise

D'abord, séparez la base en deux parties : le cache décoratif et la base de pied de chaise.

Insérez les roulettes dans les pieds de chaise, puis clipsez le cache décoratif sur les pieds
de chaise. Enfin, insérez le vérin a gaz dans le trou central de la base.

Utilisez 4 vis M6X20 pour installer le mécanisme et le coussin de siege.

15

Insérez le soutien lombaire dans l'orifice de fente du dossier et serrez le bouton de soutien
lombaire dans le sens des aiguilles d'une montre.

Utilisez deux vis M6x25 et le dispositif de fixation de I'accoudoir pour assembler le support
d'accoudoir et le connecteur du dossier. Enfin, fixez le cache décoratif de 'accoudoir. Assurez
-vous que le support d'accoudoir s'insére dans la courbe convexe du connecteur de dossier.

Utilisez 4 vis M6X25 pour connecter le dossier et les accoudoirs. Serrez-les dans le sens des
aiguilles d'une montre a 80 % de la tension.

Utilisez 6 vis M6X35 pour connecter le coussin de siege et les accoudoirs. Serrez-les dans
le sens des aiguilles d'une montre tout en serrant également les vis qui relient le dossier et
les accoudoirs.

16



Alignez la partie supérieure assemblée de la chaise avec le vérin a gaz et insérez-le.

Alignez l'appuie-téte avec les trous sur la partie supérieure du dossier et utilisez 2 vis
M6X25 pour installer I'appuie-téte. Serrez-les dans le sens des aiguilles d'une montre,
puis installez enfin le cache décoratif de I'appuie-téte.

80 Instructions d'utilisation

(Veuillez vous référer a la taille réelle.)

L'appuie-téte peut étre
ajusté vers le haut et vers
le bas, ainsi que vers
l'avant et vers l'arriére.

Le support lombaire peut
étre ajusté vers le haut et
vers le bas.

droite.

Pour contréler l'inclinaison,
poussez ou tirez la tige de
levage située du coté droit
de la base.

Le bouton a ressort
rotatif ajuste la force
d'inclinaison.

o Le siege peut pivoter a

Ajustement de la hauteur : 360°.

lorsque vous étes assis sur
la chaise, levez-la pour =~/
abaisser la chaise. Lorsque
vous n'étes pas assis sur la
chaise, levez-la pour relever
la chaise.

Les accoudoirs peuvent
glisser vers l'avant et vers
l'arriere, ainsi que pivoter
"~ versla gauche et vers la

I

Instructions de sécurité

1. Chaque chaise est congue pour supporter le poids d'une seule personne.

2. Veuillez utiliser la chaise sur une surface plane et stable.

3. Ne permettez pas aux enfants de moins de 5 ans de s'asseoir sur la chaise sans surveillance.

4. Evitez de vous asseoir sur l'accoudoir pour prévenir d'éventuels accidents.

5. Ne montez pas sur la chaise, ne I'utilisez pas comme une échelle, ni ne montez dessus.

6. Veuillez vous abstenir de placer un poids excessif sur la chaise ou de l'utiliser comme un
chariot improvisé.

7. Evitez d'utiliser des objets pointus ou coupants qui pourraient endommager la chaise,
et éloignez-la des flammes nues ou de toute source de chaleur.

8. Pour votre sécurité, ne tentez pas de désassembler le mécanisme de levage au gaz.

17

18



Manuale Utente

Lista delle parti
(Si prega di fare riferimento alle dimensioni effettive. C'¢ una riserva per ciascun tipo di vite e

rondella.)
Chiave Descrizione Parte Qta. Di Ricambio o Schienale
Manopola per il
A P
ERsE ﬁ% ! supporto lombare*1
B Tubi per le gambe e 5 Q Ruote
della sedia =
o ) Copertura decorativa
c Braccioli &ﬁ @ %) U [pEe R per il poggiatesta
Dispositivo di fissaggio i i
D 09 | 709 1 paio S Chiave
del bracciolo I 8

wﬂ@@Q

E Copribracciolo decorativo @ @ 1 paio

F Cuscino del sedile @ 1

G Pistone a gas . 1

H Meccanismo 1
f

Supporto lombare "m 1

J Poggiatesta l'u'l 1

K| sehienslerbracai exzs) | LALAARARAR 8] 10 1

o | vaperbeamnooes | JUAMA D | e |
4

M Viti per(;\l/lrg\;;g;anismo ggg g

N Viti per le gambe della
sedia (M6X14)

10 1

Nota: Si prega di ordinare le viti e misurare in anticipo le loro lunghezze per facilitare I'assemblaggio.

19



7 K& | Istruzioni di montaggio
N ag

(Si prega di fare riferimento alle dimensioni effettive.)

Scansione
per Guida Video

Prima di tutto, separa la base in due parti: la copertura decorativa e la base delle gambe

della sedia.

— Copertura decorativa

f, — Base della sedia

Utilizza 10 viti M6X14 per collegare i cinque tubi delle gambe della sedia alla base.

Inserisci le ruote nelle gambe della sedia, quindi fissa la copertura decorativa alle gambe

della sedia. Infine, inserisci il pistone a gas nel foro centrale della base.

Utilizza 4 viti M6X20 per installare il meccanismo e il cuscino del sedile.

21

Inserisci il supporto lombare nello spazio per l'inserimento dello schienale e stringi la
manopola di supporto lombare in senso orario.

Utilizzare due viti M6x25 e il dispositivo di fissaggio del bracciolo per collegare la staffa del
bracciolo al connettore dello schienale. Infine, applicare la cover decorativa del bracciolo.
Assicurarsi che la staffa del bracciolo aderisca alla curva convessa del connettore dello schienale.

Utilizza 4 viti M6X25 per collegare lo schienale e i braccioli. Utilizza una chiave per stringerli
in senso orario fino all'80% di tensione.

Utilizza 6 viti M6X35 per collegare il cuscino del sedile e i braccioli. Utilizza una chiave per
stringerli in senso orario, contemporaneamente stringendo le viti che collegano lo
schienale e i braccioli.

22



Allinea la parte superiore assemblata della sedia con il pistone a gas e inseriscilo.

5

Istruzioni per I'Uso

(Si prega di fare riferimento alla dimensione effettiva.)

Allinea il poggiatesta con i fori nella parte superiore dello schienale e utilizza 2 viti M6X25
per installare il poggiatesta. Utilizza una chiave per stringerle in senso orario e infine
installa la copertura decorativa del poggiatesta.

L'appoggiatesta pud

e in basso, cosi come
in avanti e indietro.

Il supporto lombare puo
essere regolato in alto e

inbasso. Tttt

Per controllare
linclinazione, spingi
o tirala leva di
sollevamento sul lato
destro della base.

Regolazione dell'altezza:
quando sei seduto sulla
sedia, sollevala per
abbassare la sedia.
Quando non sei seduto
sulla sedia, sollevala per
alzare la sedia.

| braccioli possono
scorrere in avanti e
indietro, cosi come
ruotare a sinistra e
a destra.

La manopola a molla
rotante regola la forza
di reclinazione.

La seduta pud ruotare
di 360°.

23

I

Istruzioni per la Sicurezza

1. Ogni sedia & progettata per sostenere il peso di una sola persona.

2. Si prega di utilizzare la sedia su una superficie piana e livellata.

3. Non permettere a bambini sotto i 5 anni di sedersi sulla sedia senza supervisione.

4. Evita di sederti sul bracciolo per prevenire potenziali incidenti.

5. Non stare in piedi sulla sedia, usarla come scala o calpestarla.

6. Si prega di astenersi dal mettere peso eccessivo sulla sedia o dall'usarla come carrello

improvvisato.

7. Evita di utilizzare oggetti affilati o appuntiti che potrebbero danneggiare la sedia e mantienila
lontana da fiamme aperte o fonti di calore.
8. Per la tua sicurezza, non cercare di smontare il meccanismo di sollevamento a gas.

24



Manual del Usuario

Lista de piezas

(Por favor, consulte el tamafio real. Cada tipo de tornillo y arandela tiene uno reservado como

Respaldo

Perilla del soporte lumbar

Ruedas

Cubierta decorativa
del apoyacabezas

Llave inglesa

S IHCEE=

repuesto.)
Chiave Descrizione Parte Qta. Di Ricambio
A Base % 1
B Tubos de | tas de la sill = 5
ubos de las patas de la silla =0
C Apoyabrazos &ﬁ @% 1 par
Dispositivo de fijacion (N

D p ] 1 par

del reposabrazos %@ %ﬂ P
E Funda decorativa para @ @ 1 par

apoyabrazos
F Cojin del asiento @ 1
G Elevador de gas C e 1
H Mecanismo 1
f

Soporte lumbar ‘,m 1
J Apoyacabezas @ 1
K Tornillos del apoyacabezas y 10 1

respaldo/reposabrazos(Mé6X25) §§§§§§§§§§ %
L Tornillos de los reposabrazos 6 1
(M6X35)
M Tornillos del mecanismo /A 1
(M6X20)

N Tornillos de las patas de la silla 10 1

(M6X14)

Nota: Por favor, organice los tornillos y mida sus longitudes de antemano para facilitar el montaje.

25

26



4

/\& Instrucciones de ensamblaje

Guia de

(Por favor, consulte el tamafio real.) Escaneo de Video w4

)
ULL ) — Cubierta decorativa

1t

— Base de la silla

Primero, separa la base en dos partes: la cubierta decorativa y la base de la pata de la silla.

Fije el soporte del reposabrazos al conector del respaldo utilizando dos tornillos M6X25CM
y fijaciones para el reposabrazos. Nota: El soporte del reposabrazos debe cruzar la curva
convexa del soporte del conector del respaldo.

Inserta las ruedas en las patas de la silla, luego coloca la cubierta decorativa en las patas
de la silla. Por ultimo, inserta el elevador de gas en el agujero central de la base.

Utiliza 4 tornillos M6X20 para instalar el mecanismo y el cojin del asiento.

27

Inserta el soporte lumbar en el agujero de la ranura del respaldo y gira la perilla del soporte
lumbar en sentido horario.

Utilice dos tornillos Méx25 y el dispositivo de fijacion del apoyabrazos para conectar el
soporte del apoyabrazos y el conector del respaldo. Por Ultimo, coloque la cubierta
decorativa del apoyabrazos. Asegurese de que el soporte del apoyabrazos encaje en la
curva convexa del conector del respaldo.

Utiliza 4 tornillos M6X25 para conectar el respaldo y los apoyabrazos. Utiliza una llave para
apretarlos en sentido horario hasta alcanzar un ajuste del 80%.

Utiliza 6 tornillos M6X35 para conectar el cojin del asiento y los apoyabrazos. Utiliza una
llave para apretarlos en sentido horario al mismo tiempo que aprietas los tornillos que
conectan el respaldo y los apoyabrazos.

28



Alinea la parte superior ensamblada de la silla con el elevador de gas e insértala.

5

Instrucciones de operacion

(Por favor, consulte el tamario real.)

Alinea el reposacabezas con los agujeros en la parte superior del respaldo, y utiliza 2
tornillos M6X25 para instalar el reposacabezas. Utiliza una llave para apretarlos en sentido
horario y, por ultimo, instala la cubierta decorativa del reposacabezas.

El reposacabezas se
puede ajustar hacia
arriba y hacia abajo,
asi como hacia

adelante y hacia atras.

El soporte lumbar se

puede ajustar hacia ---------

arriba y hacia abajo.

Para controlar la
inclinacion, empuje o
tire de la barra de
elevacion del lado
derecho de la base.

Ajuste de altura:
cuando esté sentado
en la silla, levantela
para bajarla. Cuando
no esté sentado en la
silla, levantela para
subir la silla.

Los reposabrazos se
pueden deslizar hacia
adelante y hacia atras,
asf como girar a la
izquierday a la derecha.

El botdn giratorio de
resorte ajusta la fuerza
de inclinacién hacia
atras.

El asiento puede
girar 360°.

I

Instrucciones de Seguridad

. Cada silla estéa disefiada para soportar el peso de una sola persona.
. Por favor, utilice la silla sobre una superficie plana y nivelada.

. No permita que nifios menores de 5 afios se sienten en la silla sin supervision.

1
2
3
4. Evite sentarse en el reposabrazos para prevenir posibles accidentes.
5. No se pare en la silla, Usela como escalera o pise sobre ella.

6

. Por favor, absténgase de colocar un peso excesivo en la silla o utilizarla como un carrito

improvisado.

7. Evite el uso de objetos afilados o puntiagudos que puedan dafiar la silla, y manténgala alejada

de llamas abiertas o fuentes de calor.

8. Para su seguridad, no intente desmontar el mecanismo de elevacién a gas.

29

30



hod p =]
ahma ) A B
(EBOY 1 X5 BB T, SEOBLEDYY v—. TNBNIDTFMELT

BRINTVET. )

F— e B - i © AL
A ~R=2 ﬁ% 1 P BOYF—hDOEH
o —
B BFOMOF1—7 e Q FA—IL
[ — 5
C T—LLZK Aﬁ @%} %3 R ~w RLZ N H/N—
D 7—LLZ NERE ’ s Ly F
7 E %;' %ﬂ X4

—ﬂU@:-@@

E T—LLZKH/N— @@ 133

F EEY Y3y N 1

G AR T K

H AHZZ L

. 1
EOYH— K 0o 1
A\

J ~AvRLZ N I'u'l 1

K| i Reas e | ARARRRARRR A 10 1

L | 7—LLZROR (M6X35) %%g%ég % 6 1
M XNZXLDRY (M6X20) LARA A

N BFOBDRY (M6X14)

10 1

AR AL THEBICHBLSIC, FRIICRYZHEL TRTZMEL TLETL,
31



A
X

AN FIES

(RBOY A X% SHRLIZTL, )

A — swn—
*

— FITN—R

BIC, R=RZ2D0Q/N=VI[CHF TR TL: KEHH/N—EBFFHR—XZ,

MOX14D R Z10ARERL T, 5RO FMF 1 —T&EXN—R(CEGL X T,

BT OMCEBAL. BHO/N—ZRFOMAFTvITLEY, REC. BRUTK
ER—ZADPRONITHEALFT,

MOX20D R 4AERL T, ANZALEEREAZBONFET,

33

BT R—hZ2E6NOA0Y MRICHAL. BYR—b ) T ZEE D (CHHET .

M6 x 26RI2ARE T —LUANEERZERAL T, 7—ALANTSHTwhEBEBRNIXR
DEEGLET ., REC. T—LALANEHAON—ZBONFET. 7—LLANITSS
Y RHABEEN IRV YOO N—TERETBLSCLTLRTL,

MEX25MR I ZAAFERL T, BHNEHTZEGLEY. LY F2ERL T
STEID (ST T, 80%REX THHET .

MEX35DRTIE6AEAL T, EAEE NG ZEGLEFY., BERNEET =&
BZRYBHEECHFRD [CHEHDTTET,

34



HIILTBFOLEZ AR INEEDETHALET,

80 SMEFIRS

(RBOY A X% SERLIZTL, )

27w 10

~AYRLZ N EBBEND EBORICADE, MOX25OXI2AZEAL TAY KL R E
BOMFET, LYFaEAL THED CaHMHl. BEICAY RL R NORIN/N—%
BOEHET,

BEBOYHR—KNILET
[CHREJRETH D . &
FRIEICERETER
ED

BHEMT (FBTEICR
SARL. FeE
BICEET B E
HTEXT,

EEoYR— I E
TICRETRETT,

ElER/N\XJ T(EY
HDSALZVHDH

ER 2 /T B3,
N—20HER[OLERO

v REETMSIKZE =RAEHLET,

CRELET. FERE13360°E85
BCENTEEXRT,

STHE: BFICES

TWBEEEFZ8

[CEB LT, BFICE

STWHEWEE LTS
EHICEFEELEIFET,

35

y
ZEET

1. EBFIINADDETDHEEZZ B LS TINTVET,

2. E5TY—HRATHFESERLLET VL,

3. 5mARBOFRICEBEBODETRFICESERENTLRETN,

4, BRI, FHNFITESEVTLRTL,

5. BFOLICIZ>D. [FLSELTERLRED, BHBITESTZD LIEVWT LT,

6 BELETERFICHELD. RBOFHLELLTERLEDLEVWTLZTL,

7. BFEIE DT BTN S ZHALEMOR SO EREET, 27—V T —LO#EN S
ETFTLEEL,

8. HHNRED . HAVINEBZEDBLESELIEVTLETL,

36



)

€9 JSJ (sblixlS 8590 82>y Aluncy 3>y Hlocro ags coslssll padl (] 920l s>

el acd b (adie

SRR P GG PIIAS

NEE

Loy lide

37

csblasVl sl el ol cbiaoll
1 % sac &l A
[ —]
° =— =S da i il B
[ —]
Ise dlee Aﬁ @ %) el s e
Sz sle> £l diase s Sla D
2oz sle> @ @ 30 g E
1 aniall 2ol g F
1 Sl bl G
1 i H
1 )4_2\.“ acd
1 el ) 2isa J
Jilesa/ yedall 5 (il I diiia jralisa
! 10 (M6X25) g1, K
! 6 (M6X35) g3l siluss yaelise L
! & (M6X20) &Yl jsde M
1 10 (M6X14) s S Ja i aabisa N

2eocxill @lac Japuii) Ganaso Lpllshl Gulids saolusall i s tala>Mo

38



15 el dtus Jogg gl dtue Jalo Jwost) ghil) dius o 2o MBX25 ouén paseal
s Josh Gkl ol ze @blin ghdll diws dol> o g ST ghdll diud &350 eladll zo

35 a Ao Ll o e ol la sl Kie o385l e A Silosall s Geslal) 50l s Jaa 53l MBX35 ysebise 6 paiid
el el 5elall Jom s 1 paliaall

39

sl JJu) paxd

grozeill wlodss ‘/\o‘-

asdzall pasdl Wl sl s | @

5l S Bl e 8 5a 5N elUarll i o8 ¢ S Bl 8 Cidlaal) JLasly 8
aclall o gial) il 8 o) ggl) amine JAL o8

Lo stall 33l Al il MEX20 el 4 pasia)

40



lzall pmdl sl £l sl

i SH il a8 ¢ s S

oS O e dpani oSy
a5 AL Ul 5 ¢ Jaul

e Slase ol 25 (K

oS el aea Jiamt (K ST .
Yy e a5 il s Sl

L s 15l Lad 5

sl daiaal celias¥) 3 HSaill sl aaliall (i

Sl quaicssd T T e LAY 8 8 dasay
322 e ] il [ N :4_{}!)'; s o il Ry
422360

Sle puglall die e lés ¥ Jana

o Gl paddioga s a2 e
FEVESIPLP RS S g |

120 Kl pasid Gl ) iy il MBX25 lossa 2 pasil 5 ¢ selall (g sbal) o) (o sl g () sy 3l3laae

LSRN Gl W el ity 81580 5 e Ll (o lie slaily

[y

ao\Wwdl wlowlss

st ax>ly paze Use o) (sow)S S pusai pi

+k0g giano C\.Jo.w e M)Sﬂ ,ol:x‘zx.ul > .

8li] Ud oSl sle Guslzdl @l ow Ggs JlabW lgmeonws V .

loizo Wile> £989 iz el il xowe (sde Guwolzel logss

e paall 209 9l colwS anlazeiwl «sow,Sl ole lgass V.

B0 &,eS olasiwl ol csow,SUl (sle Al5 U39 88 i v -

o s @ haisly cosaow,SIL Do 32l O oSy sl @wanll gl 83l cbeaVl plasiwl iz .
8,2l 5slao ol g uSall gl

Sl 29, aJl elSas loolss V pSioMaw J=1 oo .8

NO b~ WN =

41

42



1. Sitzhohenverstellung (9 CM)

Die Hohe lhres Drehsessels kann stufenlos tUber einen GasdruckstolRdampfer
eingestellt werden. Ziehen Sie den Hebel unterhalb des Sitzes nach rechts unten: Die
Sitzhéhe wird sich anpassen. Beim Entlasten des Drucks wird der Sitz nach oben
steigen, wahrend er sich bei Belastung absenkt. Lassen Sie den Hebel los: Die
Sitzhdhe wird fixiert.

Hinweis: Wenn |hr Oberschenkel und Unterschenkel einen Winkel von etwa 90 Grad
bilden, befinden Sie sich in der richtigen Sitzposition.

2. Rickenlehnenneigung (110-130°)
Die Neigung der Rickenlehne (Rickenlehnenzugkraft) kann schnell Uber einen Hebel
unten rechts am Sitz eingestellt werden. Ziehen Sie den Hebel nach auf3en: Die

Ruckenlehne wird entriegelt. Driicken Sie den Hebel im Ausgangszustand nach innen:

Die Neigung der Rickenlehne wird fixiert. Beachten Sie, dass es keine
Arretierungsfunktion fir die maximale Neigung gibt.

3. Lendenwirbelstiitze (optional 6 CM)

Die Lordosenstltze der Ruckenlehne kann stufenlos in der Héhe (optional) eingestellt
werden, um sich optimal an die individuelle Form des Benutzers anzupassen. Zur
Hoéheneinstellung drehen Sie den Knopf auf dem Lendenwirbelpolster der
Ruckenlehne.

4. Nackenstiitze (Hoheneinstellung um 6 CM, Einstellung des
Neigungswinkels um 35°)

Die Nackenstutze besteht aus PA-Material und kann stufenlos in der H6he eingestellt
werden. Um die H6he anzupassen, drlicken Sie die Nackenstitze nach oben oder
unten.

Wenn Sie sich zurticklehnen, kénnen Sie die Neigung des Kopfkissens anpassen, um
maximale Unterstutzung fur Kopf und Nacken zu erreichen und héchsten Komfort zu
gewahrleisten.

5. Armlehne

Die Armlehne kann nach oben geklappt werden (76 Grad). Die Armlehnenoberflache
kann um 4 cm vor und zurick verstellt werden und verfligt Uber eine Einstellung nach
links (14,5 Grad) oder rechts (14,5 Grad), um unterschiedlichen Benutzern in
verschiedenen Armhaltungen einen bequemen Platz zu bieten.

29

Normen/
Zertifikate
Qualitatsgiitesiegel

Konstruktionsgrundlage der SIHOO Serie sind Normen
und Anforderungsprofile zeitgemalfer Sitztechnik. Die
SIHOO Serie ist SGS + TUV Rheinland LGA Produkts
GmbH gepruft und zertifiziert.

EN 1335 -1/-2:2018 Buro-Arbeitsstuhl

EN Siegel EN 16955:2017 Gasdruckfeder / EN 12529 Laufrollen

Zertifikatssymbol ﬁlcherhelt fir hohen ergonomischen Standard Uber EN
inaus

Garantie Auf diesen Stuhl haben Sie 3 Jahre Garantie

Wartung/Reinigung

Alle mechanischen und beweglichen Teile sind
wartungsfrei. Gelegentliches Saubern der Laufrollen von
Teppichflusen ist ratsam. Fir die Reinigung der Bezlige
entfernen Sie zuerst den Staub. Flecken behandeln Sie
mit einem weilen, weichen Tuch (keine Mikrofaser).
Zuerst reinigen, dann pflegen. Sitz- und Rickbeztge der
M102 Serie sind nutzerfreundlich wechselbar.

Anwendung

Dieser Birodrehstuhl darf nur bestimmungsgemaf unter
Beachtung der allgemeinen Sorgfaltspflicht und der
Anletung benutzt werden. Bei unsachgemaflem
Gebrauch (z.B. Aufstiegshilfe, Sitzen auf den Armlehnen,
extremen Belastungen) besteht Unfallgefahr.

Rollen

Serienausstattung mit Rollen fir Teppichbéden. Auf
Wunsch weiche Rader fur Hartbdden, erkennbar am
andersfarbigen Laufring.

Aus sicherheitstechnischen Griinden muss ein
entsprechender Austausch der Rollen bei Wechsel von
Teppich- auf Hartboden und umgekehrt erfolgen.

Wichtiger Hinweis

Gasfederaggregat nicht erhitzen und nicht gewaltsam
offnen! Arbeiten und Austausch an Gasfedern nur durch
eingewiesenen Fachpersonal.

Vertretung in Europa:

MARWAY Consulting UG
(haftungsbeschrankt)

Am Maibusch 108 -110,45883, Gelsenkirchen, Germany
Tel: 0049 17645084650
Email: MARWAYUG@outlook.com

Representative
in England:

GSG CONSULTING
GROUP LIMITED

Address: Montague houses unit 3 Matthew street Manchester
Postcode: M12 5BB

Tel: +44 7850 387628

Mail: GSG--GROUP@outlook.com

30




Help Center

About Products:

Q: The backrest mesh is broken.
: Please contact us, and we will arrange the delivery of a replacement!

A

Q: The chair is too short for me.

A: Please adjust it to the maximum height to see if it's suitable for you.
If not, we recommend changing the gas lift.

: What if | receive a damaged or incorrect product?

: If you receiv e a defective, incorrect, or incomplete product, please contact us
immediately and keep all items and packaging materials until your claim is resolved.
If your replacement product is out of stock, we will notify you immediately of the
estimated arrival date and work with you to suggest a suitable replacement product.

>0

Q: I hear noises when sitting on the chair.

A: Please check if all parts of the chair have been installed tightly. If not, there might be
a problem with the mechanism, and we recommend you send us a video for further
evidence first.

Q: Why would the armrest shake?
: Please check whether the screws are tightened enough first, then check the shaking
of the armrest pad.

>

: The backrest shakes.
: The backrest might not be installed tightly. It's recommended to reinstall it first.

: There is an abnormal odor when the chair is taken out of the box.
: Please leave the chair in a well-ventilated room for 2-3 days before use.

>0 >FO

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

Q: There are missing parts in this order.

A: In this case, please inform us which parts are missing along with your order number
and provide us with a photo of all the parts you currently have. Then, we will report
this to the factory and arrange the delivery or work with you to find a satisfactory
solution.

Q: The chair makes me uncomfortable, but | cannot find where the problem is.

A: We are sorry to hear that you are having an unsatisfactory user experience. Please
kindly send us a photo or video of where the problem might lie. This way, we can
better locate the issue and offer you a solution.

31

About Delivery:

Q: What is the estimated delivery time?
A: Home delivery within the continental U.S. usually takes 3-8 days.

Q: The product has not been delivered.
A: We apologize for the inconvenience caused. Due to COVID-19, shipping may
experience delays. Please be patient, and we will keep track of it with you.

Q: The product fails to be dispatched.
A: Please contact us, and we will confirm your address again. Then we will report this to
the DPD.

Q: The shipping information has not been updated.
A: Due to a large quantity of orders, it might take some time before the information is
fully updated. Your patience is highly appreciated.

Q: There are scratches or cracks in the backrest or other parts.
A: We hope this does not affect the normal use of the chair, and you can consult us for
the replacement of the flawed parts.

About Orders:

Q: Can | cancel my order?

A: For items that have not been delivered or items with delayed delivery, canceling the
order will be accepted. Inventory items are usually shipped within 24-48 hours after
an order is placed. Once the items are shipped, they cannot be canceled. *Orders of
customized or special items cannot be canceled.

Q: My order is lost during delivery.

A: Please contact the responsible logistics center and provide them with detailed
information for compensation. If you need any help concerning this, feel free to
contact us.

32



